

TEST REPORT

DATE: 11-15-2023	Page 1 of 1	TEST NUMBER : 0302510
CLIENT	Joy Carpets & Co	
TEST METHOD CONDUCTED		Test Method for Determining in Flooring Containing Polyvinyl

Chloride

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Injection Dyed Nylon Carpet
COLOR	Multi
CONSTRUCTION	Machine Tufted Cut Pile
FIBER	100% Nylon
BACKING	Woven Polypropylene

GENERAL PRINCIPLE

The submitted material was tested via CPSC-CH-C1001-09.4 in order to determine the level of phthalate compounds present in the material. The specimen was tested in duplicate.

TEST RESULTS

COMPOUND	RESULT
Bis (2-ethylhexyl) Phthalate (DEHP)	N.D.
Butyl Benzyl Phthalate (BBP)	N.D.
Di Isodecyl Phthalate (DIDP)	N.D.
Di Isononyl Phthalate (DINP)	N.D.
Di-N-Butyl Phthalate (DNBP)	N.D.
Di-N-Hexyl phthalate (DNHP)	N.D.
Di-N-Octylphthalate (DNOP)	N.D.
Di-N-Pentyl Phthalate (DPENP)	N.D.
Dicyclohexyl Phthalate (DCHP)	N.D.
Diisobutyl Phthalate (DIBP)	N.D.

COMMENTS

N.D,-None Detected < 50 ppm

This material **meets** the CPSIA Guidelines as specified.

APPROVED BY:

Phillips lee -

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, LLC, shall not be used under any circumstance in advertising to the general public.



TEST REPORT

DATE: 11-15-2023	Page 1 of 1	TEST NUMBER : 0302510
CLIENT	Joy Carpets & Co	
TEST METHOD CONDUCTED	CPSC-CH-E1002-08.3 Heavy Metal Cor F963 Section 8.3	ntent Analysis via ASTM
	DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Injection Dyed Nylon Carpet	
COLOR	Multi	
CONSTRUCTION	Machine Tufted Cut Pile	
FIBER	100% Nylon	
BACKING	Woven Polypropylene	

GENERAL PRINCIPLE

The submitted sample was digested and subsequently tested for the presence and quantification of the listed heavy metals via ICP Scan. Mercury was determined by method 7471B.

TEST RESULTS

Heavy Metal	Quantity
Lead (Pb)	<0.25 ppm

*NOTE: The material meets the CPSIA guidelines as specified.

APPROVED BY:

e Phillips

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, LLC, shall not be used under any circumstance in advertising to the general public.